



**COLEGIO OFICIAL DE INGENIEROS INDUSTRIALES**  
**"LABORATORIO SEBASTIAN CARPI"**

C.I.F.: Q - 4670001- I

**AVENIDA DEL MAR, Nº 46 – 12003 CASTELLÓN**  
**TEL: 964 208 583 – FAX: 964 723 141**  
**www.laboratoriocarpi.com**

**TEST REPORT**

PETITIONER: CERAMICA RIBESALBES, S.A.  
ADDRESS: Ctra. Onda – Ribesalbes, km 3.300  
CITY: ONDA (Castellón)

TEST REPORT Nº: 58.625

PAGE Nº: 1 / 2

DATE OF TEST REPORT: 02/10/2020

DATE OF RECEIPT OF THE SAMPLE: 02/10/2020

DATE OF TESTS PERFORMANCE: 02/10/2020

NUMBER OF TILES SUPPLIED: 4

**DESCRIPTION OF THE SAMPLE:**

Dry – pressed ceramic tiles, 200 mm x 200 mm, glazed. Ref.:

-- **SAN MARCO** --

Code laboratory: 217-20

**TEST CARRIED OUT:**

- BS 7976 Part 2 : 2002: PENDULUM TESTERS. METHOD OF OPERATION

\*\*\*\*\*

José A. Estibález Catalán  
MANAGER

The samples and his description have been chosen by the petitioner.

The reported results relate only to the samples tested.

This report must not be reproduced in part without the written permission of Laboratory.

Electronically signed reports on digital support is considered an original document, as well as electronic copies. Printing paper has no legal validity.

The uncertainties have been evaluated according to recommendations of the document ISO/TAG5/WGE : June 95.

The expanded uncertainties indicated in this report are based on a standard uncertainty multiplied by a coverage factor k=2 wich a normal distribution provides a level of confidence of about 95 %.



**COLEGIO OFICIAL DE INGENIEROS INDUSTRIALES**  
**"LABORATORIO SEBASTIAN CARPI"**

C.I.F.: Q - 4670001- I

**AVENIDA DEL MAR, Nº 46 – 12003 CASTELLÓN**  
TEL: 964 208 583 – FAX: 964 723 141  
[www.laboratoriocarpi.com](http://www.laboratoriocarpi.com)

Test report n°: 58.625

Page n° : 2 / 2

Petitioner: CERAMICA RIBESALBES

Date: 02/10/2020

**DETERMINATION OF SLIP RESISTANCE (PENDULUM)**

**DESCRIPTION OF THE SAMPLE.-**

Dry – pressed ceramic tiles, 200 mm x 200 mm, glazed. Ref.:

-- **SAN MARCO** --

Code laboratory: 217-20

**RESULTS.-** (Test performed after the **BS 7976 Part 2:2002**)

\* Temperature of the test surface: **22 °C**

<b>Wet Pendulum PTV</b>	
<b><u>Specimen</u></b>	<b><u>Slider 96 rubber</u></b>
1	47
2	44
3	45
4	46
<b>Average</b>	46

\* Average value uncertainty: **U = ± 4 (k=2)**

\* **Observations.-** The slip potential classification for PTV according to the standard BS 7976 Part 2:2002 is the next:

<b><u>Slip Potential</u></b>	<b><u>PTV</u></b>
High	0 – 24
Moderate	25 – 35
Low	36 +